Footplate Component Kits

\
VIIIVIII,(@ @O ®




Footplate Component Kits

Quantity Per

Iltem
Number | Note | Part Number |Description Package | Assembly
1 A 1185935 Kit, Footboard, One Piece w/ Hardware (8 - 11" W) 1 1
2 Footboard, One Piece (8-11" W) 1 1
3 Screw (M5 x 16mm) 1 4
4 Nut, Cap (M5) 1 4
1 A 1185936 Kit, Footboard, One Piece w/ Screws (12 - 15" W) 1 1
2 Footboard, One Piece (12-15" W) 1 1
3 Screw (M5 x 16mm) 1 4
4 Nut, Cap (M5) 1 4
5 B 1185937 Kit, Telescoping Tubes w/ Hardware (80 Degree) 1 1
(Pair)
6 Tube, Telescoping 1 2
7 Screw, Socket Head Cap (M6 x 1 x 30) 1 2
8 Nut (M6) 1 2
9 Screw (M6 x 1 x 45mm) 1 2
10 Washer (6 x 12 x 1.2) 1 2
11 Plug Button, Black (3/4") 1 2
12 Disk, Locking, Coved 1 4
13 C 1185938 Kit, Telescoping Tubes w/ Hardware (90 Degree) 1 1
(Pair)
14 Plug, Footrest Tube 1 2
15 Screw (M6 x 1 x 30mm) 1 2
16 Tube, Support, 90 Degree 1 2
17 Screw, Socket Head (M6 x 50) 1 2
18 Washer (6 x 12 x 1.2) 1 2
19 Washer, Plastic 1 2
20 Cap, Plastic (17 mm) 1 2
21 Disk, Locking, Coved 1 4
22 D 1428812-0601 | Kit, Hanger Support w/ Screw 1 1
23 Screw (M8 x 35mm) 1 1
24 Support, Hanger, Elevated Legrest 1 1
25 Indexer, Hanger, 90 Degree - Myon Junior 1 1
26 E 1185932 Kit, Tube, ELR, Upper and Lower (12" W) 1 1
27 Tube, Upper, Elevating Legrest (12" W) 1 1
28 Tube, Lower, Elevating Legrest (12" W) 1 1
29 Screw, CBHC (M8 x 20mm) 1 1
26 E 1185933 Kit, Tube, ELR, Upper and Lower (13 - 15" W) 1 1
27 Tube, Upper, Elevating Legrest (13 - 14" W) 1 1
28 Tube, Lower, Elevating Legrest (13 - 14" W) 1 1
29 Screw, CBHC (M8 x 20mm) 1 1
30 F 1182284 Kit, 3 Point Knob w/ Hardware 1 1
31 Screw, Ball (7.5 mm) 1 1
32 Bushing, Armrest 1 1
33 Nut, Square, Armrest 1 1
34 G 1484580 Kit, Plug Pivot w/ Screw 1 1
35 Pivot, Hanger, 80 Degree 1 1
36 Screw (M6 x 45mm) 1 1
37 H 1185934 Kit, Housing Latch w/ Hardware 1 1




Footplate Component Kits

Quantity Per
Iltem
Number | Note | Part Number |Description Package | Assembly
38 Nut, Lock (M5 x .8) 1 5
39 Bushing, Latch Housing 1 1
40 Housing, Latch 1 1
41 Bracket, Swing, Male 1 1
42 Bracket, Swing, Female 1 1
43 Screw (M5 x .8 x 23mm) 1 3
44 Washer (M6 x 12mm x 0.8mm) 1 1
45 Screw (M5 x .8 x 40mm) 1 1
46 Bushing, Latch 1 1
47 Screw (M5 x .8 x 25mm) 1 1
48 Spring, Double 1 1
48 0572-06603 Spring, Double 1 1
49 0021-60026 Knob, Screw 1 1
50 ZP991451A-NLA | Lever, Footrest Hanger - Right 1 1
50 ZP991450A Lever, Footrest Hanger - Left 1 1
NOTE: A -Includes items 2, 3, and 4.

B - Includes items 6 - 12.

C - Includes items 14 - 21.

D - Includes items 23, 24, and 25.

E - Includes items 27, 28, and 29.

F - Includes items 31, 32, and 33.

G - Includes items 35 and 36.

H

- Includes items 38 - 48.




